SKT. CODE DESCRIPTION Qry.
891/L08 | LADDER SIDE - 8 STEP C/W HANDRAIL | 2
891/LA2 AXLE - 5/8" X 35-1/8/\\ 1
891/LB08 BACK FRAME 8 STEP - 30" X 69" 1
891/LC1 CAPACITY STICKER - 300# 1

891/LCO8HRL IDENTITY STICKER 1
891/LL1 TREAD LOCK 1
891/LR45 REINFORCING - TUBE BRACE - 45" 2
891/LS71 SLANTING - TUBE BRACE - 71" 1

891/LT30N TREAD 30" 9
891/LX4 X-MEMBER 30" 3
760/030 NYLOCK NUT - 1/4" NC 48
760/032 NYLOCK NUT - 3/8" NC 7
760/121 BOLT - 3/8"X1" NC - PLTD. 7
760/148 CARRIAGE BOLT 1/4'X3/4'-PLTD. | 36
760/149 CARRIAGE BOLT 1/4'X1-3/8" - PLTD. | 12
891/44 GLIDE - GREY - 1" 2
891/59 HUB CAP PUSHNUT - 5/8" 2
891/70 WHEEL - SEMI PNEU - 8X2.5X5/8 2
891/LLP SAFETY LABEL PLATE 1
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